

TEST REPORT

No. : SZML120300845

Date : Mar.15,2012

Page: 1 of 3

MORE CHARM LIMITED

ROOM 801, TOWER 1, HARBOUR CENTRE, HUNG HOM ROAD, KOWLOON, HONG KONG

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : WSIP
SGS Ref. No. : SHMR120301380
Test Required : IP57
Test Method : Refer to DIN40050.9-1993 & client's requirements
Date of Receipt : Mar.5,2012
Test Period : Mar.5,2012 to Mar.15,2012

Test result(s) : For further details, please refer to the following page(s)

***** To be continued*****

Signed for and on behalf of
SGS-CSTC Ltd.



Ramber Li
Engineer

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch Testing Center Materials Laboratory

SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129

t (86-755) 25328282
t (86-755) 25328282

f (86-755) 83197625
f (86-755) 83197625

www.cn.sgs.com
e sgs.china@sgs.com

SZML

Sample quantity: 2pcs

Ambient environment: $23 \pm 2^{\circ}\text{C}$, $50 \pm 5\%\text{RH}$

Test1. IP5X (Dust)

Sample serial No: SHMR120301380#1

Test Condition:

Test Dust: 50% raw Portland cement & 50% fly ash by weight ($2\text{kg}/\text{m}^3$ chamber volume and be kept in suspension during the test)

Test Duration: 8hours

Test Results: No ingress of dust was noted in the sample after test.

Test2. IPX7 (Temporary Immersion)

Sample serial No: SHMR120301380#2

Test Condition:

Depth: 1m

Test Duration: 30min

Test Results: No ingress of water was noted in the sample after test.

Note: The above test was carried out by a SGS laboratory.

Test Photo:



Before Test



After IP 5X (pic1)

***** To be continued*****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

TEST REPORT

No. : SZML120300845

Date : Mar.15,2012

Page: 3 of 3



After IP 5X (pic2)



After IP 5X (pic3)



After IPX7 (pic1)



After IPX7 (pic2)

***** End of report *****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch Testing Center, Materials Laboratory.

SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129

t (86-755) 25328282 f (86-755) 83197625 www.cn.sgs.com
t (86-755) 25328282 f (86-755) 83197625 e sgs.china@sgs.com

SZML